Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

e

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:

05009703 1/5
Date/Dia:  23/04/2005

Customer’s Reference / Referencia del cliente

Customer / Cliente PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer's Order / Cliente Orden - ltem N* Manufacturer's Works Order N* / Confirmacion de Venta

073212/01
Manufacture Process/ Proceso de fabicacién Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO

Standard or Specification / Normas o especificaciones
IS011960/APISCT,OCTOBER 1, 2002
Dimensions / Dimensiones

168.28 X 7.32 MM

6 5/8 X 0.288 INCH

Steel Grade / Grado de acero

TRC 80
Quantity / Cantidad

Ends / Exttemos. LONG THREAD CASING
CASING ROSCA LARGA

Nominal Weight / Peso Nominal

29.76 KG/M

20.00 LB/FT

TENSILE TEST / ENSAYOS DE TENSION. |

Length / Longitud
5.50 / 7.50 MTS
18.00 / 24.60 FT

32 Pcs/pz

Specimen condition Specimen dimensions Test Y.S. UTS: YSs
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit/ Unidad i Elongation
Heat N° Sample N° ] Ls 77 | Type Size Area Temp KG/MM2 RG/MM2 uTs Alargamiento
ColadaN' | Muestra N° Tipo Ori Tamano Seccion de Eul 0.5%
mm mm2 ensayo Required/Requerido Required / Requerido Required % in 2 inches -
TMin: TMin Min % = API
TMax TMax
LMin.  56.20 LMin: 66.80 Max Obt
°C LMax: 66.80 LMax %
21481 [}80790 |C/B| TR {Rec | L 25.50 x 7.50 [191.25 TA 61.39 71.64 0.86 31
21481 380791 {|C/B| TR {Rec | L 25.50 x 7.10 J181.05 TA 61.77 72.15 0.86 30

Ls: Location of the sample / Localizacion de la muestra
Tra: with heat
N:Normalized / Normalizado

Rec: Strip specimen / Rectangular
T: Transverse / Transversal

C/8: Body / Cuerpo

at Laboratory / Probeta tratada en laboratorio

A: Annealed / Recocido
Cil: Round bar specimen / Cilindrica

R/U: Upset / Recalque

NR: Nor ized and Temp:
SR: Stress Relief / Relevado de Esfuerzo
Ori: Orientation / Orientacién

d/ Normalizado y Reveni

TT: Heat Treatment / Tratamiento Térmico
TR: Quenched and Tempered / Temp Yy
ST: As Rolled / Sin Tratamiento

L: Longitudinal / Longitudinal

TA: Room Temperature / Temperatura Ambiente EtIL: Extension Under {.oad Method UTS: Ultimate tensite strength / Resistencia
Max: Maximum / Maximo * Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia inimum / Minimo Longitudinat
t.Max: Longitudinat Maxi / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: T i / Maximo Transversal Min: Minimum / Minimo
. This is to centify that the products described here in were manutaciured, sampled, tested. and.or inspecied in with the and meets lhe requirements in afi respects. This. isissued by a syslem and it is vaiid with electronic signalure On the ongnal certificate the lrade-mark green coloured

Tenans' is stamped. in case Ihe owner of the original certificate would release a copy of 1. he musl a!

its conformity to the original one, taking upon himselft (he responsabikty for any unlawlul or not allowed use  Any alteration and/or faistfication will be subjecled 1o the law
b certificate is not a dectaration of origin nor may it be used as a declaration of origin
L
Esle documento cerlifica que los productos descritos aqui fueron manufaclurados. probados yio inspeccionados de acuerdo con la especificacion de referencia y satisface los correspondientes requermientos  Este certificado se emie medianle un sislema computarizado y es vahido con firma elecironica  En ef certificado origina el logotipo

Tenaris (verde) esta impreso en la hoys  En caso de que of poseedor del certificado entregue una fotocopia del mismo, debera garantizar la conformidad con el onginal. y se hace responsable por cualquier uso ilegal o indebido - Cualquier alleracion yio falsificacion sera sujeta a ia ley.

Este cerlificado no es, ni puede ser usado. como una declaracion de ongen _ DICA 777 04
7 4
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METHOD -

DATE

DAY ATONTH YEAR
20 04 2005

MATERIALS TESTING REPORT
NA(’F T™M-D177

TEST INITION DATE:

TEST DURATHON @
PLESA ANAHUAC Y CIAS., S.AA. DE CLV,

CLIENT:

20

20-Mar-

HRS.

05

CTENSILE TEST ( Froof Ring ),

KAt SAMPLE | HEAT STEEL PRODLCT
f 93120 80790 21481 339/TRC 80 CAS 6 §/8" X 7.32mm.
INITLAL VALUES| FINAL VALUES
SPEAIMEN , STRESS RESULY
N oo, i pHi af pHf APPLIED
{min) {mm) ‘ TuSMY» )
A 3.82 2.70 A7 3.51 83 NF
B 3.80 2.70 3.70 3588 85 NF :
C J.81 270 0 370 3.50 R8s NF |
b 1 ALLED j
FooNOT FAILED AT 720 HRS
= INCTIAL IMAMETER
f = FINAL DHAVIETER
pHiE = INTVEAL pH OF THE SOLUTION
pHl = FINAL pH OF THE SOLUTION
X A
[ CORROSION SUPERVIng ~ CORROSION RESPONSIBLE
_INITIALS ~ NUMBERS ' SIGN# INITIALS | NUMBERS SIGN
r ' ! '
. GJP 1361 RRJ 24901
IR S 24
d

DICA 113000
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(31697) Veracruz, Ver. México
(52) 229 989 1100 te

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1120 fax

Number/Numero Page / Pagina:
05009703 2/5
Date/Dia:  23/04/2005

Customer / Cliente PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
073212/01

Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO

Standard or Specification / Normas o especificaciones.
IS011960/APISCT,OCTOBER 1, 2002

Steel Grade / Grado de acero
TRC 80

Ends / Extremos.

LONG THREAD CASING
CASING ROSCA LARGA

Dimensions / Dimensiones
168.28 X 7.32 MM
6 5/8 X 0.288 INCH

Length / Longitud
5.50 / 7.50 MTS

18.00 / 24.60 FT

Quantity / Cantidad 32 Pcs/pz

Nominal Weight / Peso Nominal
29.76 KG/M
20.00 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Through Wall Hardness / Dureza en el espesor

1 ) .

Heat/ Colada Required /Requerido HRC Heat/ Colada: Required /Requerido  HRC
21481 Min. Max. 22.00 21481 Min Max. 22.00
Sample / Muestra 80790 _m:n\mxn Sample / Muestra 80791 __m:n\mx,.
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE  J19.5 J19.6]19.2 [19.4 1 OD/DE 19.6 19.3[19.5[19.5
Unit / Unidad MW/C 19.7 [|19.2]19.5 |19.5 Unit / Unidad MW/C 19.7 [19.9]19.2 |19.6
HRc 1D/DI 19.8 f19.2]19.9 {19.6]0.2 HRc 1D/D1 19.5]19.5]19.819.6]0.1
Pipe N° / Tubo N°: |Ls: c'e frr: TR Pipe N° / Tubo N°: Jus: c& Jrr: TR

Min: Minimum / Minimo

Max: Maximum / Maximo

OD/DE: Outside Diameter / Diametro externo
MWI/C: Mid Wall/ Centro

Aver.: Average
Prom.: Promedio

iD/DI: Internal Diameter / Diametro Interno

Ls: Location of the sample / Localizacion de la muestra

C/B: Body / Cuerpo
R/U: Upset / Recalque

Tra: 1 with heat

at Laboratory / Probeta tratada en laboratorio
NR: Normalized and Tempered / Normalizado y Revenido
TR: Quenched and Tempered / Templado y Revenido

A: Annealed / Recocido
SR: Stress Relief / Relevado de Esfuerzo

This cerlificate is not a declaration of origin nor may it be used as a declaration of origin

Este certificado no es, ni puede ser usado, como una declaracién de orngen

and meels he requirements in a respects. This certificale 15 1ssued by a computenzed system and it s valid with efectronic signature  On the original cerlificate the trade-mark green coloured
Teflans' is stamped. In case the owner of Ihe anginal certificate would release a copy of i, he must atlest its conformity to the original one, taking Upon himself Ihe responsabikity for any uniawful or not allowed use  Any aleration and/or falsification wil be subjected to the law

Este documento certifica que los produclos descritos aqui fueron manufacturados, prabados y/o inspeccionados de acuerdo con la cion de

Tenaris (verde) esia impreso en la hoja En caso de que ef paseedor del cerfiicado entregue tna folocopia del mismo. deberd garanlizar Ia conformidad con el anginal. y e hace responsable por cusiquier so llegal o ndebido Cualquier alteracion yio falsificacion serd suiela aa ley.

y satisface los

Este cerli

se emile mediante un sislema computarizado y es valido con firma electronica  En el certificado original el fogotipo

Var.: Variation / Variacion TT: Heat T /T Térmico N: Normalized / Normalizado ST: As Rotled / Sin T to Q/T: Quenched / Templad
| IMPACT TEST / ENSAYQ DE IMPACTC |
[Type / Tipo: Charpy V Orientation/ Orientacion (UT): L Unit/ Unidad: KGM Shear Area/ Area ducti %
Temp: 0 Unit/ Unidad: _ °C Reg. Min.. 6.1 Reg. Min. Av.. 6.8 Req. Min Req. Max.
Heat N° Sample N° Size / Area Resuts / Resultados Resuts / Resultados
Cotada N° | MuestraN® Ls kel mm 1 2 3 Av 1 2 3 Av

21481 |80790 c/B| TRI10 x 5 12 12 12 12 100 100 100 100
21481 |80791 C/B} TR]10 x 5 12 112 12 12 100 100 100 100

This is o certify that the producls described here in were manufactured. sampled, tested, andfor inspected in with the

— DICA 777 04 Of
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
ANEXO DE DUREZA EN CONDICIONES DE TEMPLADO Number/Namero Page / Pagina: (52) 229 989 1120 fax
Y % DE MARTENSITA OBTENIDA OP 93120 1/1
DateDia:  23/04/2005

Customer / Cliente:

PLESA ANAHUAC Y CIAS.,

S.

A. DE C.V.

Customer’s Order / Cliente Orden - Iltem N°

Customer’s Reference / Referencia de! cliente

Manufacturer's Works Order N° / Confirmacion de Venta

073212/01
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO

Standard or Specification / Normas o especificaciones

IS011960/APISCT,OCTOBER 1, 2002

Steel Grade / Grado de acero

TRC 80

Ends / Extremos

LONG THREAD CASING
CASING ROSCA LARGA

Dimensions / Dimensiones
168.28 X 7.32 MM
6 5/8 X 0.288 INCH

Length / Longitud
5.50 / 7.50 MTs
18.00 / 24.60 FT

Quantity / Cantidad

Nominal Weight / Peso Nominal
29.76 KG/M
20.00 LB/FT

L

HARDNESS TEST / ENSAYQS DE DUREZA

Through Wall Hardness / Dureza en el espesor

|

o AT

N 110950

Quality System Certified

SO0

77OEZADA X.

_CARLOS

Heat/ Colada Required /Requerido HRC Heat/ Colada. Required /Requerido  HRC Heat/ Colada Required /Requerido HRC Heat/ Colada: Required /Requerido  HRC
21481 Min. Max 21481 Min Max. 21481 Min Max 21481 Min Max.
Sample / Muestra 56241 [End / Ext Sample / Muestra 56241 _mca / Ext: Sample / Muestra 56241 [End / Ext; §Sample / Muestra 56241 —mza / Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Vvar
1 OD/DE_ J45.8 J44.6]44.9 |45.1 2 OD/DE 44.2145.0[43.9]{44.4 3 OD/DE J44.7]45.0 44.4 }44.7 4 OD/DE_J44.7]43.5[44.3[44.2
Unit / Unidad MW/C 45.9 146.045.7 |45.9 Unit / Unidad MW/C 45.4 145.6 {45.9 [45.6 Unit / Unidad MW/C J44.4 145.2 [45.0{44.9 Unit / Unidad MW/C 45.9 ]145.5]45.3J45.6
HRc |D/DI 46.5 146.1]46.7 J46.4T1.3 HRc 1D/DI 43.6]44.4 [43.8]43.9]1.7 HRc 1D/DI 46.2145.4 ]46.3]146.0 J1.3 HRC ID/DI 44.9045.1]45.5f45.2 1.4
Pipe N° / Tubo N°: Jus: =& Jrr: o Pipe N° / Tubo N°: lLs: co5 Jrr: om Pipe N° / Tubo N°: Jus: c/8 Jre: o/T Pipe N° / Tubo N°: fus: o8 Jrr: o1
Min: Minimum / Minimo 1D/DI: Internal Diameter / Diametro Interno Ls: Location of the sample / L lizacion de la ti Tra: Speci with heat tr at Lab. Y / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: Nor and Tempx ! Nor doy R i A: Annealed / Recocido
OD/DE: Outside Diarneter / Diametro externo Prom.: Promedio R/U: Upset / Recalque TR: Quenched and Tempered / Templado y Revenido SR: Stress Relief / Relevado de Esfuerzo
MWIC: Mid Wall/ Centro Var.: Variation / \ TT: Heat Tr / Tratamiento Térmico N: N. / Nori ST: As Rotled / Sin Tratamiento QT: Quenched / Temp
% DE MARTENSITA OBTENIDA: SATI SFACTORIO
TAMSA QUALITY DEPARMENT SIGNATURE
LN s
* N
s $
W i .v\
\uw. 3 ERTIFICATION DEPT CHIEF OF QFALITY oquwm N DES
N 5 VIFICACION DE CALIDAD RESPONSABLE Tf. DEW{ ~ERTT v\.“,,r N DE WL NAD

HONCH
h

£

70 ~?.<w. 44 AVILA
FE ‘

}.\K» s -

~—

This is to certify that the products described here in were manmsfactured, sampled, tesled, and/or inspected in

This certificate is nol a declaration of origin nor may it be used as a declaration of origin

Este documenta certifica que los productos descrilos aqui fueron manufacturados. probados y!

with the

‘o Inspeccionados de acuerdo con ia especificacion de referencia y salisface los

Tenafis'is stamped. in case the owner of the original cerlificate would release a copy of 1, he must attest its conformity to the onginal one, Laking Upon himselft the responsability for

and meets the

Tenaris (verde) esta impreso en la hoja  En caso de que el poseedor def certificado entregue una fotacopia de! mismo, debera garantizas la conformidad con el original, y se hace responsable por cualquier uso lliegal o indebido
Este certificado na es, ni puede ser usado, como una declaracion de origen.

Este

in ol respects. This certificale 15 issued by a computerized syslem and it 1s valid with electranic signature
any unlawful or not aflowed use  Any alteration and/or falsificalion will be subjected ta the law.

Cualqueer alleracion yio falsificacién sers sujeta ala ley.

On the original certficale the trade-mark green coloured

se emite mediante un sistema computarizado y es vélido con fima electronca  En el cerlificado original ef logotipo

DICA 777 04
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05009703

Page / Pagina: (52) 229 989 1120 fax

3/56

Date/Dia 23/04/2005

Customer / Cliente PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer's Order / Cliente Orden - Item N° Customer s Reference / Referencia del cliente Manufacturer’s Works Order N* / Confirmacion de Venta
073212/01

Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO

Standard or Specification / Normas o especificaciones

Steel Grade / Grado de acero

Ends / Exttemos. LONG THREAD CASING

IS011960/APISCT,OCTOBER 1, 2002 TRC 80 CASING ROSCA LARGA
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 32 pPcs/pz Nominal Weight / Peso Nominal
168.28 X 7.32 MM 5.50 / 7.50 MTS 29.76 KG/M
6 5/8 X 0.288 INCH 18.00 / 24.60 FT 20.00 LB/FT
Temp.: Temperature / Temperatura Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo ,m\cn Upset / Recalque
TT: Heat Treatment / Tratamiento Térmico Tra: Specimen with heat treatment at Laboratory / Probeta tratada en laboratorio NR: Normalized and Tempered / Normalizado y Revenido
TR: Qu hed and Temp: 1T . y Revenido N: Normalized / Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo
ST: As Rolled / Sin Tratamiento Req.: Required / Requerido Min: Minimum / Minimo - Max: Maximum / Maximo
Av : Average / Promedio
CHEMTCAL COMPOSITION / COMPOSICION QUIMICA.
.
no:ﬁo&:o: % / Composicion %
C Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti 8 N
X 100 X 1000 X 16000
Heat H Max] 25 | 80 5 20
Colada Min 90 | 4o 10
Sample N° [P Max| 25 | 8o 5 | 20
Muestra N° Min 90 | 40 10
e
21481 H 21 53 23 87 |45.7] 1.7 7 70 o 147 19 10 4 [}] [¢] 19 0 75
80790 P 20 54 22 97 45 1.9 8 70 0 149 17 9 4 0 0 18 0 75
80791 P 20 54 22 98 .m.p 1.9 8 70 0 150 17 10 5 0 0 19 0 75
_ H: Heat / Colada P: Product / Producto ﬁ
- - —
Grain size / Tamafio de granc
tandard / Norma: ASTM E-112
Method / Método: MICROSCOPICO
Heat N°® Sample N” Ls Unit / Unidad: N Required/ Requerido (N°)
Colada N° Muestra N° Min Max
5
21481 56241 C/B 8 9

This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Este certificado no es, ni puede ser usado, como una declaracion de origen

This is Lo certify that the products described here in were manufactured. sampled, tested, and/or inspe

in

Este documento certifica que los productos descrilos aqui fueron manufacturados, probados yio inspeccionados de acuerdo con la

with the

and meets the requirements in all respects. This certificate 1s 1ssued by a computerized system and it 1s valid with electronic signature. On the onginal certificale the trade-mark green coloured

Ténaris'is stamped. In case the owner of the originai certficate would release a copy of i, he musl ltest its conformity 1o the original one. Laking upon himselfl the responsabifty for any uniawdul or not sllowed use Any alteralion andior falsification wil be subjected 1o the faw

on de

y salisface los

Esle cerlificado se emite mediante un sistema compularizado y es valido con firma electronica  En el certificado original el logatipo
Tenars (verde) esta impreso enla hoja  En caso de que sl poseedor del cerlificada entregue Una folocopia def mismo, deberd garantzar la conformidad con el originai, y se hace responsable por cualquier uso legal 0 ndebido Cualquier alleracion yio falsificacion serd sujeta a la ley.

_ DICA 777 04 Of
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05009703

Page / Pagina:

5/5

pate/Dia:  23/04/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer's Order / Cliente Orden - ltem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
073212/01
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO
JStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero Ends / Extremos. LONG THREAD CASING
IS011960/APISCT,OCTOBER 1, 2002 TRC 80 CASING ROSCA LARGA
Dimensions / Dimensiones Length / Longitud. Quantity / Cantidad 32 Pcs/pz Nominal Weight / Peso Nominal
168.28 X 7.32 MM 5.50 / 7.50 MTS 29.76 KG/M
6 5/8 X 0.288 INCH 18.00 / 24.60 FT 20.00 LB/FT
&R QU uﬁ// TAMSA QUALITY DEPARMENT SIGNATURE
. s - ,’,
P K A
[
= ER g CHIE ; P 14 £ ATIO 5
o»m\v! - "ERTIFICATION DEPT CHIEF OF 3»55 CERT \ ATION omﬂf
- "IFICACION DE CALIDAD RESPONSABLE 7§ Di-! “ERTT 4 ACION DE .
~JOEZADA X. ’;SM —.mozA: AVILA
L\.N\‘%\«\&hwv > P
Quality System Certified
N® 110950 L

This is {0 certify that the products described here in were manufactured. sampled, tested, andior inspecied in with the and meels the req i all respects This cc.icate 1 issued by a computerized system and il is valid with electronic signature. On the original certificate Ihe trade-mark green coloured

Tenaris'is slamped. In case the awner of the original cerlificate would release a copy of t, he must attest its conformity 1o the ariginal one, taking upon himseft the responsability for any unlawful or not allowed use  Any alleration and/or falsification will be subjected to the law.

This certificate is not a deciaration af origin nof may it be used as a declaration af origin.

Este documenta cerfifica que los producios descritos aqui fuefon manufaclurados, probados y/o inspeccionados de acuerdo con la especificacion de referencia y satisface los Este se emite mediante un sistema compularizado y es valido con firma electrénica. En el certificada original el logotipo

Tenans (verde) esta impreso en la haja. En caso de que el poseedor del certicads entrague una f6lcopia del mismo, debera garantizar la confarmidad con el original, y se hace responsable por cualquier usa legal o indebido - Cualquier alteracion /o falsificacion sera sujela ala ley,

Este certificada no es, ni puede ser usado, como una declaracion de origer;

[ nﬁwduﬁi,
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05009703

(52) 229 989 1100 tel
Page / Pagina: (52) 229 989 1120 fax

4/5

DateiDia:  23/04/2005

Max: Maximum /

Customer / Cliente PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer's Order / Cliente Orden - ltem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
073212/01

Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie.

SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO BARNIZADO

Standard or Specification / Normas o especificaciones Steel Grade / Grado de acero. Ends / Extremos. LONG THREAD CASING

18011960/APISCT,OCTOBER 1, 2002 TRC 80 CASING ROSCA LARGA

Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 32 Pcs \UN Nominal Weight / Peso Nominal

168.28 X 7.32 MM 5.50 / 7.50 MTS 29.76 KG/M

6 5/8 X 0.288 INCH 18.00 / 24.60 FT 20.00 LB/FT

Ls: Location of the sample / Localizacion de la muestra C/8: Body / Cuerpo R/U: Upset / Recalque Min: Minimum / Minimo

HYDROSTATIC TEST / PRUEBA HIDRAULICZ

Pressure / Presion Time/ Tiempo Results / Resultado
Unit/ Unidad Value/ Valor Second/ Segundos
PSI 5600 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Eléctrico-Horno de Afinacién-Maquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Quenched and Tempered / Templado y Revenido
Non destructive test / Control no destructivo. satisfactory / Satisfactorio
Inspection method / Método de inspeccién SR-2 - EMI - FIVI - SEA -

TAMSA REF: 525498

hmem———

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Drift / Mandril. Diameter / Diémetro. 150.48 MM / 5.924 INCH Length / Longitud. 152.4 MM / 6.000 INCH
SE ANEXAN REPORTES DE LA PRUEBA DE CORROSION Y DE DUREZA EN CONDICIONES DE TEMPLADO Y % DE MARTENSITA OBTENIDA.

Fully Killed Steel / Horno de Arco

This is to cerlify that the products described here in were manufactured. sampled. tested. and/or inspecled in wih the and meels the i o respects. This certificate is issued by a camputerized syslem and it s valid with electronic signature. O the onginal certficate the trade-mark green coloured
Tenaris*is stamped. In case the owner of the anginal certificate would release a copy of t, he must allest its conformity Lo the ariginal one, taking upon himselft the responsabikly for any unlawful or not allowed use. Any alleralion and/or faisification will be subjected to the law.

This certificate is not a declaration of ongin nor may 1t be used as a declaration of ongin *

Este documento certifica que los produclos descritos aqui fueron dos, probados y/o de acuerdo conila on de y satisface los L Este

Este certificado no es, ni puede ser usado, como una declaracién de origen.

se emile mediante un sislema compuilarizado y es valido con firma electronica  En el certificado original el logotipo
Tenaris (verde) esta impreso enla hoja En caso de que el poseedor del certificado enlregue una folocopia del mismo, debera garantizar la conformidad con el onginal. y se hace responsable por cualquier uso ilegal o indebido Cualquier aiteracion yio falsificacion sera sujeta a la ley.

— DICA 777 04 0}




DATE

DAY MNMONTH YEAR
e 20 04 2005
- ' T’\ e
= Tenaris amsa
MATERIALS TESTING REPORT
NACE TM-0177 _
METHOD = A * TENSILE TEST ( Proof Ring ).
TESE INITION DATE:  20-Mar-03
TEST DERATION : 20 HRS.
CLIENT: PLESA ANAHUACY (’i,f\S.. SACDE CY,
I'U,’ ‘V \\\H‘ll e HEAT STEERL PRODUC)
TR Y 80790 21481 339/TRC 80 CAS 6 /8" X 7.32mm.
INITIAL YALUES] FINAL VALUES
KPECIMEN ' STRESS RESLL L
N o, ol pHi af pHf APPLIED
i {mm) {mam) eSMY S -
A 3. K2 2.70 3.72 3.51 - 5 NF
B 1.80 2.7 3.76 3.558 K8 NF
¢ 3.81 2.70 370 3.50 _ 85 NF
¢ I AfLED

NP NOT PATLED AT 720 HRS
2= ANTITIAL DIAMETER

Of = FINAL

DIAMETER

pHI = INETEAL plt OF THE SOLUTION
pHI = FINAL pH OF THE SOLUTTION

CORROSION RESPONSIBLE

INITIALS

NUMBERS SIGN
RRJ | 24901 %ﬂ, 3




